
Spare parts catalogue

CABALLERO 125 MY24
FC125_MY24



Index

00 - Models .................................................................................................................................................................................................................... 4
01 - Frame ...................................................................................................................................................................................................................... 6
02 - Swingarm ............................................................................................................................................................................................................... 9
03 - Fork Scrambler ..................................................................................................................................................................................................... 11
04 - Rally Fork ............................................................................................................................................................................................................. 13
05 - Front Wheel .......................................................................................................................................................................................................... 16
06 - Rear Wheel ........................................................................................................................................................................................................... 18
07 - Radiator ................................................................................................................................................................................................................ 20
08 - Fuel tank ............................................................................................................................................................................................................... 22
09 - Intake/Engine ....................................................................................................................................................................................................... 24
10 - Exhaust ................................................................................................................................................................................................................. 26
11 - Handlebar/Controls ............................................................................................................................................................................................. 28
12 - Braking System ................................................................................................................................................................................................... 31
13 - Front Bodywork ................................................................................................................................................................................................... 34
14 - Fuel Tank Bodywork ........................................................................................................................................................................................... 36
15 - Rear Bodywork .................................................................................................................................................................................................... 38
16 - Wiring ................................................................................................................................................................................................................... 40
17 - Decals/User Manuals ........................................................................................................................................................................................... 43
18 - Cylinder ................................................................................................................................................................................................................ 45
19 - Piston/Crankshaft ................................................................................................................................................................................................ 47
20 - Valves ................................................................................................................................................................................................................... 49
21 - Camshaft/Chain ................................................................................................................................................................................................... 51
22 - Water Pump .......................................................................................................................................................................................................... 53
23 - Oil Pump ............................................................................................................................................................................................................... 55
24 - Carter .................................................................................................................................................................................................................... 57
25 - Covers .................................................................................................................................................................................................................. 59
26 - Starter ................................................................................................................................................................................................................... 61
27 - Clutch ................................................................................................................................................................................................................... 63
28 - Gear Shift ............................................................................................................................................................................................................. 65
29 - Desmo ................................................................................................................................................................................................................... 67



30 - Selector ................................................................................................................................................................................................................ 69
31 - Generator ............................................................................................................................................................................................................. 71
32 - Starting Motor ...................................................................................................................................................................................................... 73
100 - Suggested Spare Parts ..................................................................................................................................................................................... 75
101 - Suggested Spare Parts ..................................................................................................................................................................................... 77



00 - Models 0-FC125_MY24
                             4/78



00 - Models 0-FC125_MY24
                             5/78

# Code Description Specification UM Qty



01 - Frame 1-FC125_MY24
                             6/78



01 - Frame 1-FC125_MY24
                             7/78

# Code Description Specification UM Qty
1 05493005 FRAME  pz 1
2 00247005 PLATE BEARING CASA E/M  pz 2
3 04529005 LH LATERAL ALU PLATE CAB  pz 1
4 04530005 RH LATERAL ALU PLATE CAB  pz 1
5 04567005 RH FOOTREST SUPPORT BRACKET CAB  pz 1
6 04566005 LH FOOTREST SUPPORT BRACKET CAB  pz 1
7 00008005 FOOTBOARDS  pz 1
8 00993005 PAIR OF FOOTRESTS 2015 PASSENGER  pz 1
9 00026005 BLACK CHAIN TURNING WHEEL  pz 1
10 04554005 SWITCH SPACER CAB  pz 1
11 00225005 AIS VALVE SPACER  pz 1
12 04596005 SIDE STAND CAB125 SC+FT RL.Sand pz 1
12 08127005 SIDE STAND CAB500 RL SC, DL.Gray pz 1
13 04650005 EXTERNAL KICKSTAND SPRING CAB  pz 1
14 04651005 INTERNAL KICKSTAND SPRING CAB  pz 1
15 04635005 KICKSTAND SCREW CAB  pz 1
16 08112005 STEM  pz 1
17 00010005 SPRING FOOTBOARD 50 + 4T  pz 2
18 00322005 PIN-FAST FOOTBOARDS  pz 2
19 00323005 SPLIT PIN FOOTBOARDS  pz 2
20 02294005 SCREW FLATHEAD 8X35  pz 2
21 05351005 SCREW  pz 2
22 00363005 SCREW-SOCKET CONVEX HEAD 6X20  pz 1
23 00280005 NUT M10 SELF-BLOCKING  pz 1
24 08113005 HOLDER  pz 1
25 05177005 SPACER  pz 2
26 02541005 SCREW-HEXAGONAL HEAD 5X20  pz 1
27 00319005 NUT 5  pz 1
28 02956005 SCREW-SOCKET HEAD 8X30  pz 2
29 00060005 WASHER M8 UNI 6592  pz 11
30 00583005 NUT-LOCK 8 LOW  pz 3
31 05147005 SUPPORT  pz 1
32 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 2
33 04907005 SCREW  pz 2
34 00988005 SCREW-SOCKET HEAD 8X75  pz 1
35 00067005 NUT-LOCK 8  pz 6
36 07705005 PLATE  pz 2
37 00051005 SCREW-SOCKET CONVEX HEAD 8X20  pz 4
38 08196005 CLIP  pz 1
39 00042005 SCREW-FLANGED 5X16  pz 2



01 - Frame 1-FC125_MY24
                             8/78

# Code Description Specification UM Qty
40 08174005 SUPPORT  pz 1
41 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 1
42 04144005 RIVET-SCREW 6  pz 3
43 05179005 SPACER  pz 2
44 01537005 RIVET-SCREW 5  pz 3
45 08195005 CLIP  pz 1
46 05158005 FAIRLEAD  pz 2
47 09211005 ENGINE PROTECTION RL.Sand pz 1
48 05173005 FRONT BRACKET MOTOR PROTECTION RL

RL.Sand
pz 1

49 05174005 REAR BRACKET MOTOR PROTECTION RL
RL.Sand

pz 1

50 04144005 RIVET-SCREW 6 RL.Sand pz 2
51 04686005 WASHER RL.Sand pz 2
52 00836005 SCREW-SOCKET CONVEX HEAD 6X30 RL.Sand pz 2



02 - Swingarm 2-FC125_MY24
                             9/78



02 - Swingarm 2-FC125_MY24
                            10/78

# Code Description Specification UM Qty
1 04543005 STEEL SWINGARM CAB 125/250  pz 1
2 04514005 SWINGARM PIN D14 CAB FC 125-250  pz 1
3 00004005 SWINGARM PIN NUT  pz 1
4 04522005 SWINGARM BEARINGS BUSHING D14 125 CAB  pz 2
5 07754005 BUSH  pz 1
6 07750005 BUSH  pz 1
7 04559005 SWINGARM BEARING CAB HK2220-2RS  pz 4
8 04453005 CHAIN ??TENSIONER CAB 125 MY18 STEEL  pz 2
9 04634005 CHAIN ??ADJUSTMENT NUT  pz 2
10 00124005 BLACK CABLE GLAND FOR REAR BRAKE TUBE  pz 2
11 05251005 CHAIN ??SLIDER CAB  pz 1
12 04419005 SWINGARM POW FASTENER CAB  pz 1
13 04398005 CHAIN ??GUARD CAB  pz 1
14 04378005 REAR FLAP GUARD CAB  pz 1
15 04523005 LATERAL PLATE BUSHING D14 CAB  pz 2
16 05176005 TRIPLE LINKAGE CAB  pz 1
17 05175005 DOUBLE LINKAGE CAB  pz 1
18 04982020 CONNECTING ROD ASSEMBLY OVERHAUL KIT CAB  pz 1
19 04628005 CONNECTING ROD ASSEMBLY PIN CAB M12 L88  pz 2
20 04630005 CONNECTING ROD ASSEMBLY PIN CAB M12 L121  pz 1
21 01390005 FLANGED NUT FOR LEVER PINS  pz 3
22 05119005 REAR SHOCK ABSORBER CAB 125/250 SC, DL.Gray pz 1
22 09233005 SHOCK ABSORBER CAB 125 RALLY RL.Sand pz 1
23 07739005 UNIBALL  pz 1
24 04512005 UNIBALL SHOCK ABSORBER SPACER CAB  pz 2
25 04645005 SHOCK ABSORBER O-RING CAB  pz 2
26 00070005 CLIP M6  pz 2
27 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 2
28 03012005 SCREW-SOCKET CONVEX HEAD 4X12  pz 2
29 00334005 SCREW-FLANGED 5X12  pz 2
30 00986005 SCREW FLATHEAD 8X10  pz 2
31 00054005 SCREW M10x45  pz 1
32 00341005 WASHER 10  pz 2
33 01314005 SCREW-HEXAGONAL HEAD 10X50  pz 1
34 04907005 SCREW  pz 2
35 00061005 SELF-BLOCKING NUT M10 LOW  pz 1
36 00254005 WASHER 14  pz 1



03 - Fork Scrambler 3-FC125_MY24
                            11/78



03 - Fork Scrambler 3-FC125_MY24
                            12/78

# Code Description Specification UM Qty
1 04940005 FRONT FORK LEGS DX+SX CAB 125/250 SC, DL.Gray pz 1
2 05117005 LOWER TRIPLE CLAMP + STEERING PIN CAB SC, DL.Gray pz 1
3 05118005 UPPER TRIPLE CLAMP CAB SC, DL.Gray pz 1
4 07775005 UPPER HANDLEBAR SUPPORT TL-CAB SC, DL.Gray pz 2
5 00082005 SWINGARM PLATE WATER GUARD DISC SC, DL.Gray pz 2
6 00007005 O RING 144 SC, DL.Gray pz 2
7 00646005 RING NUT M 25x1 SC, DL.Gray pz 1
8 04625005 STEERING SLEEVE NUT M25X1 SC, DL.Gray pz 1
9 05374005 WASHER SC, DL.Gray pz 1
10 00324005 FRONT BRAKE RUBBER TUBE CABLE GLAND M6 SC, DL.Gray pz 1
11 02538005 SCREW M8X25 UNI 5931 SC, DL.Gray pz 4
12 05231005 CAP NUT D41 USD FORK SC, DL.Gray pz 2
13 05232005 O-RING D41 USD FORK SC, DL.Gray pz 2
14 05241005 RING D41 USD FORK SC, DL.Gray pz 2
15 05240005 BUMPER RING  D41 USD FORK SC, DL.Gray pz 1
16 05234005 COLLAR BUSH D41 USD FORK SC, DL.Gray pz 4
17 05235005 BUSHINGS SPACER D41 USD FORK SC, DL.Gray pz 2
18 05335005 OUTER TUBE D41 USD FORK CAB SC, DL.Gray pz 2
19 05239005 OIL SEAL STOP RING D41 USD FORK SC, DL.Gray pz 2
20 05238005 OIL SEAL D41 USD FORK SC, DL.Gray pz 2
21 05237005 RING STOP D41 USD FORK SC, DL.Gray pz 2
22 05236005 DUST COVER D41 USD FORK SC, DL.Gray pz 2
23 05336005 RIGHT FORK PIPE+JOINT D41 USD FORK CAB SC, DL.Gray pz 1
24 05337005 LEFT FORK PIPE + JOINT D41 USD FORK CAB SC, DL.Gray pz 1
25 05244005 SPRING LOCK WASHER D41 USD FORK SC, DL.Gray pz 2
26 05245005 M10X35 SCREW D41 USD FORK SC, DL.Gray pz 2
27 04723005 SCREW SC, DL.Gray pz 2
28 00046005 SCREW M6x20 SC, DL.Gray pz 4
29 00047005 SCREW M6x25 SC, DL.Gray pz 6
30 00582005 SCREW-SOCKET CONVEX HEAD 6X12 SC, DL.Gray pz 1
31 00280005 NUT M10 SELF-BLOCKING SC, DL.Gray pz 2
32 07776005 LOWER HANDLEBAR SUPPORT TL-CAB SC, DL.Gray pz 2
33 05365005 RING SC, DL.Gray pz 1
34 05366005 GASKET SC, DL.Gray pz 1
35 04841005 SCREW SC, DL.Gray pz 1



04 - Rally Fork 4-FC125_MY24
                            13/78



04 - Rally Fork 4-FC125_MY24
                            14/78

# Code Description Specification UM Qty
1 09234005 FORK R+L CAB 125 RALLY RL.Sand pz 1
2 05117005 LOWER TRIPLE CLAMP + STEERING PIN CAB RL.Sand pz 1
3 05118005 UPPER TRIPLE CLAMP CAB RL.Sand pz 1
4 07775005 UPPER HANDLEBAR SUPPORT TL-CAB RL.Sand pz 2
5 00082005 SWINGARM PLATE WATER GUARD DISC RL.Sand pz 2
6 00007005 O RING 144 RL.Sand pz 2
7 00646005 RING NUT M 25x1 RL.Sand pz 1
8 04625005 STEERING SLEEVE NUT M25X1 RL.Sand pz 1
9 05374005 WASHER RL.Sand pz 1
10 00324005 FRONT BRAKE RUBBER TUBE CABLE GLAND M6 RL.Sand pz 1
11 02538005 SCREW M8X25 UNI 5931 RL.Sand pz 4
12 F41GRT001 TAPPO FORCELLA SENZA REGOL ARGENTO OLLE RL.Sand pz 2
13 90101-30380000300 ORING 38X3 NC250 RL.Sand pz 2
14 FDUIN414515 BOCCOLA INT PTFE 41X45X15 OLLE RL.Sand pz 4
15 F41CIS001 DISTANZIALE BOCCOLE OLLE RL.Sand pz 2
16 F41CEA001O SWINGARM LINING D41 CAB. GOLD OLLE RL.Sand pz 2
17 FPSV004 WASHER DU D43x53X2 RL.Sand pz 2
18 09697005 OIL SEAL D41 NOK OLLE RL.Sand pz 2
19 FPSS002 OIL SEAL RING WIRE 1.8 OLLE RL.Sand pz 2
20 FPSS004 LINING PROTECTION RING WIRE 2 OLLE RL.Sand pz 2
21 04005005 DUST CAP 40.9X53.4X6X14 RL.Sand pz 2
22 F41CEB003C HYDRAULIC SIDE ROD SWINGARM D41 CAB OLLE RL.Sand pz 1
23 09698005 ROD SPRING SIDE D41 CAB125 RALLY RL.Sand pz 1
24 09699005 CARTRIDGE FORK D41 CAB125 RALLY RL.Sand pz 1
25 09700005 SPRING FORK D35.3 K12 OLLE RL.Sand pz 1
26 00007005 O RING 144 RL.Sand pz 2
27 04723005 SCREW RL.Sand pz 2
28 00046005 SCREW M6x20 RL.Sand pz 4
29 00047005 SCREW M6x25 RL.Sand pz 6
30 00582005 SCREW-SOCKET CONVEX HEAD 6X12 RL.Sand pz 1
31 00280005 NUT M10 SELF-BLOCKING RL.Sand pz 2
32 07776005 LOWER HANDLEBAR SUPPORT TL-CAB RL.Sand pz 2
33 05365005 RING RL.Sand pz 1
34 05366005 GASKET RL.Sand pz 1
35 02956005 SCREW-SOCKET HEAD 8X30 RL.Sand pz 1
36 F41GRB002 STABLE SIDE SWINGARM D41 OLLE CAB RL.Sand pz 1
37 09695005 FORK FOOT RIGHT FORC D41 OLLE RL.Sand pz 1
38 09701005 FORK LEFT D41 CAB125 RALLY RL.Sand pz 1
39 09702005 FORK RIGHT D41 CAB125 RALLY RL.Sand pz 1
40 09696005 FORK FOOT LEFT FORC D41 OLLE RL.Sand pz 1



04 - Rally Fork 4-FC125_MY24
                            15/78

# Code Description Specification UM Qty



05 - Front Wheel 5-FC125_MY24
                            16/78



05 - Front Wheel 5-FC125_MY24
                            17/78

# Code Description Specification UM Qty
1 04687020 FRONT SPOKED RIM CAB 125/250 SC-FT  pz 1
2 04933005 FLAP  pz 1
3 04501005 FRONT WHEEL HUB PIN CE CAB  pz 1
4 04517005 FRONT BRAKE DISC 320 SP5 CAB CE  pz 1
5 04551005 FRONT FONIC WHEEL CAB  pz 1
6 04500005 LH FRONT WHEEL SPACER CAB 125/250  pz 1
7 04486005 FRONT HUB BEARING FANTIC CE 6302  pz 2
8 04608005 FRONT RIM CAB SC+ FT 2.50 X 19  pz 1
9 04483005 FRONT HUB INTERNAL SPACER FANTIC/CAB  pz 1
10 04959005 SPOKE ON FRONT DISC SIDE CAB 125-250  pz 18
11 04960005 SPOKE ON FRONT DISC OPPOSITE SIDE  pz 18
12 04499005 NIPPLES D. 3,5mm FANTIC - CAB  pz 36
13 04485005 FRONT HUB DUST COVER RING FANTIC CE  pz 2
14 04617020 COMPLETE FRONT HUB CAB 125-250  pz 1
15 05127005 SCREW  pz 6
16 05318005 TYRE RL.Sand pz 1
16 V1652005 CAB COVER SC 110/80 R19 FRONT MITAS SC, DL.Gray pz 1
17 04802005 INNER TUBE SC, DL.Gray pz 1
17 05322005 INNER TUBE RL.Sand pz 1
18 04429005 INTERNAL SEEGER RING J42  pz 1



06 - Rear Wheel 6-FC125_MY24
                            18/78



06 - Rear Wheel 6-FC125_MY24
                            19/78

# Code Description Specification UM Qty
1 04689020 REAR SPOKED RIM CAB 125/250 SC  pz 1
2 02318005 FLAP COVER NIPPLESS R 17 X 42  pz 1
3 04516005 REAR WHEEL PIN CAB125-250  pz 1
4 04626005 BLADE NUT M16X1.5 SELF-LOCKING  ZB  pz 1
5 04518005 REAR DISC BRAKE 230 SP4 CAB 125/250/500  pz 1
6 04552005 REAR PHONIC WHEEL CAB  pz 1
7 04519005 LH REAR WHEEL SPACER CAB 125/250  pz 1
8 04520005 RH REAR WHEEL SPACER CAB 125/250  pz 1
9 07641005 CHAIN  pz 1
10 04736005 BLACK ERGAL REAR SPROCKET 428 Z61  pz 1
11 04803005 INNER TUBE SC, DL.Gray pz 1
11 09505005 HOSE MICHELIN 130/80 17 RL.Sand pz 1
12 08497005 JOINT  pz 1
13 04521005 BRAKE SPACER SUPPORT BYBRE  pz 1
14 04487005 REAR HUB BEARING FANTIC/CAB CE 6303  pz 3
15 04609005 CIRCLE POST CAB SC 3.50 X 17  pz 1
16 04482005 REAR HUB INTERNAL SPACER FANTIC/CAB  pz 1
17 04962005 RADIUS SIDE DISCO POST CAB 125-250 SC  pz 18
18 04961005 RADIUS SIDE CORONA POST CAB 125-250 SC  pz 18
19 04499005 NIPPLES D. 3,5mm FANTIC - CAB  pz 36
20 04489005 ANELLO PARAPOLVERE MOZZO POST FAN/CAB CE  pz 2
21 04481020 COMPLETE REAR HUB CAB 125-250  pz 1
22 05520005 TIRES MICHELIN ANAKEE WILD 130/80-17 RL.Sand pz 1
22 V1653005 CAB COVER SC 130/80 R17 REAR MITAS SC, DL.Gray pz 1
23 04488005 RING  pz 1
24 04430005 ANELLO SEEGER D47 ARRESTO ELASTICO CAB  pz 1
25 00363005 SCREW-SOCKET CONVEX HEAD 6X20  pz 6
26 01488005 SPROKE SCREW M8X35  pz 6
27 00060005 WASHER M8 UNI 6592  pz 6
28 00583005 NUT-LOCK 8 LOW  pz 6



07 - Radiator 7-FC125_MY24
                            20/78



07 - Radiator 7-FC125_MY24
                            21/78

# Code Description Specification UM Qty
1 05522005 RADIATOR  pz 1
2 08165005 CAP  pz 1
3 07742005 EXPANSION TANK  pz 1
4 08194005 CAP  pz 1
5 00767005 RADIATOR SUPPORTS SPACER 50cc  pz 2
6 00834005 GROMMET FOR RADIATOR SUPPORTS SPACER  pz 3
7 07699005 SUPPORT  pz 1
8 07745005 SUPPORT  pz 1
9 00766005 MOTARD FRONT FENDER 4.5 BUSHING  pz 3
10 07724005 FAN  pz 1
11 01537005 RIVET-SCREW 5  pz 3
12 00334005 SCREW-FLANGED 5X12  pz 2
13 06545005 PIPE  pz 1
14 07746005 PIPE  pz 1
15 04891005 CLICR COBRA 230 CLAMP  pz 2
16 08141005 CLAMP  pz 2
17 00070005 CLIP M6  pz 2
18 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 5
19 00363005 SCREW-SOCKET CONVEX HEAD 6X20  pz 2
20 03885005 125CC ENGINE BREATHER TUBE  pz 1
21 01367005 RUBBER BAND  pz 2
22 09850005 PIPE ROLLER BLACK  pz 80
23 08206005 SCREW  pz 1
24 07707005 SCREW  pz 1
25 V0968005 EXPANSION TANK COVER  pz 1



08 - Fuel tank 8-FC125_MY24
                            22/78



08 - Fuel tank 8-FC125_MY24
                            23/78

# Code Description Specification UM Qty
1 05013005 TANK  pz 1
2 04400005 TANK PIN GROMMET CAB  pz 2
3 04748005 FUEL PUMP CAB  pz 1
4 00042005 SCREW-FLANGED 5X16  pz 5
5 V0999005 FUEL LEVEL INDICATOR  pz 1
6 00334005 SCREW-FLANGED 5X12  pz 4
7 05066005 FUEL FILTER NC250/NC450  pz 1
8 WR125-0188 CANISTER ASSY  pz 1
9 06466005 ROLL SAE J30 R9 7.5X14.5  cm 1
10 05067005 QUICK CONNECTOR  pz 1
11 05068005 PUMP CONNECTOR 90-¦ TL250  pz 1
12 05269005 STRAIGHT QUICK CONNECTOR  pz 2
13 06532005 CLAMP  pz 5
14 08630005 CABLE 6X11 L600  pz 1
15 09860005 PIPE 6X11  pz 14
16 06466005 ROLL SAE J30 R9 7.5X14.5  cm 1
17 06466005 ROLL SAE J30 R9 7.5X14.5  cm 1
18 06466005 ROLL SAE J30 R9 7.5X14.5  cm 1
19 07701005 PLATE  pz 1
20 04146005 GROMMET  pz 2
21 00041005 SCREW-FLANGED 5X20  pz 2
22 04686005 WASHER  pz 2
23 04638005 TANK REAR GROMMET CAB  pz 1
24 04564005 TANK SCREW SPACER CAB  pz 1
25 05327005 CLAMP  pz 2
26 WR125-0259 CAP INJECTOR  pz 1
27 WR125-0177 INJECTOR ASSY  pz 1
28 WR125-0178 INJECTOR  pz 1
29 WR125-0181 JOINT INJECTOR  pz 1
30 WR125-0307 O-RING  pz 1
31 WR125-0223 O-RING  pz 1
32 WR125-0209 CLIP  pz 1
33 WR125-0287 BOLT FLG  pz 1
34 WR125-0320 GASKET  pz 1
35 WR125-0269 SPACER  pz 1
36 04138005 SCREW 6X60  pz 1
37 00058005 WASHER 6X18  pz 1
38 04402005 SADDLE HOOK CAB  pz 1
39 04956005 SADDLE FIXING GROMMET CAB  pz 1



09 - Intake/Engine 9-FC125_MY24
                            24/78



09 - Intake/Engine 9-FC125_MY24
                            25/78

# Code Description Specification UM Qty
1 09445005 ENGINES 125CC MINARELLI EURO5 WITHOUT STARTER  pz 1
2 06544005 SLEEVE  pz 1
3 04662005 SHIFT LEVER FC125 CAB  pz 1
4 05492005 SPROCKET  pz 1
5 04743020 ASSEMBLED FILTER CASING CAB  pz 1
6 04359005 FILTER CASING BODY CAB  pz 1
7 04361005 AIR FILTER SUPPORT WITH GASKET CAB  pz 1
8 04415005 AIR FILTER CAB  pz 1
9 04362005 BATTERY FIXING BRACKET CAB  pz 1
10 06472005 MINARELLI 125 EURO5 RESONATOR  pz 1
11 06533005 CLAMP  pz 1
12 01036005 CLAMP CARBURETOR  pz 1
13 04783005 SCREW  pz 2
14 04097005 SCREW-HEXAGONAL HEAD 10X130  pz 1
15 04222005 SCREW 10X120  pz 2
16 00341005 WASHER 10  pz 6
17 00280005 NUT M10 SELF-BLOCKING  pz 3
18 04659005 PINION GUARD CAB 125 BLACK ANODIZED  pz 1
19 03549005 SCREW  pz 2
20 04203005 SCREW 5X16  pz 3
21 05327005 CLAMP  pz 1
22 07758005 BUSHING  pz 1
23 WR125-0164 MANIFOLD  pz 1
24 WR125-0317 GASKET  pz 1
25 06752005 BOLT HEXAGON SOCKET HEAD  pz 2
26 WR125-0150 THROTTLE BODY ASSY  pz 1
27 WR125-0296 BOLT HEX SOCKET  pz 2
28 07759005 SCREW  pz 2
29 01254005 SCREW-HEXAGONAL HEAD 6X20  pz 1
30 00807005 WASHER 6X12  pz 1
31 04289005 PROTECTION BATTERY RUBBER  pz 1
32 03885005 125CC ENGINE BREATHER TUBE  pz 1



10 - Exhaust 10-FC125_MY24
                            26/78



10 - Exhaust 10-FC125_MY24
                            27/78

# Code Description Specification UM Qty
1 06551005 COMPLETE EXHAUST SYSTEM CAB 125  pz 1
2 05140005 STOPPER  pz 1
3 07643005 BUCKLER  pz 1
4 04833005 INSULATED WASHER M6  pz 4
5 05421005 SCREW  pz 2
6 05191005 SPRING  pz 2
7 00063005 NUT-STOP 8 FLANGED  pz 2
8 02956005 SCREW-SOCKET HEAD 8X30  pz 1
9 04316005 WASHER  pz 1
10 WR125-0226 GASKET EXHAUST  pz 1
11 04149005 RIVET-SCREW 8  pz 1



11 - Handlebar/Controls 11-FC125_MY24
                            28/78



11 - Handlebar/Controls 11-FC125_MY24
                            29/78

# Code Description Specification UM Qty
1 V1012005 THROTTLE CABLE CAB125  pz 1
2 05583005 CABLE  pz 1
3 V1058005 HANDLEBAR CAB MY24  pz 1
4 05190005 CLUTCH LEVER CONTROL FC450  pz 1
5 05291005 LEVER  pz 1
6 00150005 SWITCH-STOP FRONT THREADED  pz 1
7 V0972005 THROTTLE GRIP CAB125  pz 1
8 V1543005 CAB HEADLIGHT RUBBER  pz 2
9 V0966005 COVER INSTRUMENTS LEFT CAB  pz 1
10 V0967005 COVER INSTRUMENTS RIGHT CAB  pz 1
11 04092005 KICKSTAND BUSHING TL250  pz 1
12 04636005 TEAR-OFF SCREW 8X30  pz 1
13 09819005 LOCK KIT CAB  pz 1
14 04776005 REAR-VIEW MIRROR CAB LH THREAD  pz 1
15 00222005 REAR-VIEW MIRROR 50/125 RH THREAD  pz 1
16 04554005 SWITCH SPACER CAB  pz 2
17 05224005 HANDLEBAR CROSSBEAM CAB RALLY DL.Gray, RL.Sand pz 1
18 07629005 HANDLEBAR REINFORCEMENT DL.Gray, RL.Sand pz 1
19 00046005 SCREW M6x20 DL.Gray, RL.Sand pz 2
20 05395005 O-RING 3024 DL.Gray, RL.Sand pz 2
21 04125005 EXPANSION RUBBER  M6  pz 1
22 V1015005 ODOMETER INSTRUMENT CAB  pz 1
23 00064005 NUT-LOCK 6 LOW  pz 3
24 V1006005 SCREW 3X12 ZINC. NERA  pz 4
25 04309005 SPACER  pz 2
26 V1014005 SWITCH UNIT HANDLEBAR RIGHT CAB  pz 1
27 V1013005 SWITCH UNIT HANDLEBAR LEFT CAB  pz 1
28 V1469005 SCREW M8X20 ZINC. NERA  pz 1
29 V1008005 SCREW M8X50 ZINC. BLACK  pz 1
30 09854005 STICKER NEOPRENE 5X20  pz 1
31 00816005 WASHER 8 STEEL  pz 1
32 V0194005 TAIL LIGHT CAB  pz 1
33 03952005 SCREW FLATHEAD 5X25 GALVANIZED  pz 2
34 03944005 ALUMINUM BUSHING  pz 2
35 09958005 SCREW 6X12 FLANG UNI 7380 CL10.9  pz 1
36 10163005 SCREW 6X25 TBFL UNI 7380 FLANGED  pz 2
37 V1076005 HEADLIGHT HOLDER  pz 1
38 09106005 RUBBER DAMPER D11.7 D19.5 H19.8  pz 2
39 02956005 SCREW-SOCKET HEAD 8X30  pz 2
40 V1474005 SOCKET M8 L45  pz 1



11 - Handlebar/Controls 11-FC125_MY24
                            30/78

# Code Description Specification UM Qty
41 V1075005 HEADLIGHT HOLDER  pz 1
42 V1034005 HEADLIGHT PROTECTION RL.Sand pz 1
43 V1007005 SCREW M8X12 TBFL ZINC. BLACK RL.Sand pz 1
44 08645005 SCREW M6X20 TBEI FLANG ZINC. BLACK  pz 1
45 V1470005 SPACER A T 8X9.5X7.5X17.5X1.5  pz 5
46 05158005 FAIRLEAD  pz 5
47 V1074005 HOLDER INSTRUMENTS CAB  pz 1



12 - Braking System 12-FC125_MY24
                            31/78



12 - Braking System 12-FC125_MY24
                            32/78

# Code Description Specification UM Qty
1 04413005 CONTROL BOX ABS  pz 1
2 00064005 NUT-LOCK 6 LOW  pz 3
3 V1055005 FRONT BRAKE CALIPER BYBRE ORO EVO  pz 1
4 04545005 FRONT BRAKE CALLIPER SPACER CAB  pz 2
5 04990005 FRONT BRAKE CALLIPER BLEED SCREW CAB.  pz 1
6 04862005 SCREW  pz 2
7 00060005 WASHER M8 UNI 6592  pz 2
8 04965005 FRONT BRAKE PADS BREMBO SYNT. TT2910  pz 1
9 05376005 ANTIVIBRATION PLATES KIT FRONT BRAKE CAB  pz 1
10 04594005 FRONT BRAKE PUMP BYBRE  pz 1
11 04968005 FRONT BRAKE LEVER BYBRE FIXED  pz 1
12 04989005 FRONT STOP SWITCH CAB.  pz 1
13 05606005 COPERCHIO SERBATOIO OLIO  pz 1
14 05607005 SCREW  pz 1
15 05608005 NUT  pz 1
16 04605005 FRONT BRAKE TUBE CAB PUMP - ABS ECU  pz 1
17 04606005 FRONT BRAKE TUBE CAB ABS ECU - CALLIPER  pz 1
18 04603005 REAR BRAKE TUBE CAB PUMP - ABS ECU  pz 1
19 04604005 REAR BRAKE TUBE CAB ABS ECU - CALLIPER  pz 1
20 00271005 BRAKING SYSTEM LOADING SCREW  pz 7
21 00270005 FLAT COPPER WASHER  pz 16
22 V1057005 REAR BRAKE CALIPER BYBRE ORO EVO  pz 1
23 04966005 REAR BRAKE PADS BYBRE ORGANIC  pz 1
24 04595005 REAR BRAKE PUMP COMPLETE BYBRE  pz 1
25 02112005 STOP SWITHC (BRAKING)  pz 1
26 04931005 REAR BRAKE PUMP CLOSING CLIP  pz 1
27 V0581005 BRAKE LEVER FOOT  pz 1
28 00826005 PIN PISTON FOOT BRAKE PEDAL  pz 1
29 04724005 BRAKE LEVER ROD CAB  pz 1
30 05171005 SCREW  pz 1
31 00341005 WASHER 10  pz 1
32 00340005 WASHER-SPACE  pz 2
33 00280005 NUT M10 SELF-BLOCKING  pz 1
34 05125005 SPACER  pz 1
35 05137005 SPRING  pz 1
36 05141005 PLATE  pz 1
37 00047005 SCREW M6x25  pz 2
38 04935005 CLOSURE  pz 8
39 00051005 SCREW-SOCKET CONVEX HEAD 8X20  pz 1
40 05062005 SPACER  pz 1



12 - Braking System 12-FC125_MY24
                            33/78

# Code Description Specification UM Qty
41 00255005 SCREW-SOCKET CONVEX HEAD 6X25  pz 1
42 00807005 WASHER 6X12  pz 1



13 - Front Bodywork 13-FC125_MY24
                            34/78



13 - Front Bodywork 13-FC125_MY24
                            35/78

# Code Description Specification UM Qty
1 04384005 SIDE FAIRING SC pz 1
1 07620005 SIDE FAIRING DL.Gray, RL.Sand pz 1
2 04385005 SIDE FAIRING SC pz 1
2 07619005 SIDE FAIRING DL.Gray, RL.Sand pz 1
3 04395005 WHITE PAINTED FRONT FENDER CAB SC SC.Red pz 1
3 04835005 FRONT FENDER CAB FT PAINTED MATT BLACK SC.Black pz 1
3 07618005 MUDGUARD DL.Gray pz 1
3 08304005 MUDGUARD RL.Sand pz 1
4 04396005 MUDGUARD RIGHT FRONT CAB SC, DL.Gray pz 1
5 04397005 MUDGUARD LEFT FRONT CAB SC, DL.Gray pz 1
6 04679005 FENDER SUPPORT ROD CAB SC, DL.Gray pz 2
7 04724005 BRAKE LEVER ROD CAB  pz 2
8 04680005 FENDER CONNECTION BRACKET CAB SC, DL.Gray pz 2
9 00334005 SCREW-FLANGED 5X12  pz 4
10 02540005 SCREW-SOCKET CONVEX HEAD 6X16 SC, DL.Gray pz 6
11 00836005 SCREW-SOCKET CONVEX HEAD 6X30 SC, DL.Gray pz 2
12 05062005 SPACER SC, DL.Gray pz 2
13 00064005 NUT-LOCK 6 LOW SC, DL.Gray pz 8
14 00340005 WASHER-SPACE SC, DL.Gray pz 8
15 00045005 SCREW-SOCKET CONVEX HEAD 6X16 SC, DL.Gray pz 2
16 V0969005 TABELLA PORTANUMERO CAB RL.Sand pz 1
17 V1007005 SCREW M8X12 TBFL ZINC. BLACK  pz 2
18 00045005 SCREW-SOCKET CONVEX HEAD 6X16 RL.Sand pz 10
19 00340005 WASHER-SPACE RL.Sand pz 4
20 09212005 RADIATOR PROTECTION GRILL RL.Sand pz 1
21 05201005 GUARD RL.Sand pz 1
22 05202005 GUARD RL.Sand pz 1
23 00766005 MOTARD FRONT FENDER 4.5 BUSHING RL.Sand pz 8



14 - Fuel Tank Bodywork 14-FC125_MY24
                            36/78



14 - Fuel Tank Bodywork 14-FC125_MY24
                            37/78

# Code Description Specification UM Qty
1 04819020 BLACK TANK COVER SC.Black pz 1
1 07616020 GREY TANK COVER DL.Gray pz 1
1 08187020 TANK COVER CAB SAND ASS. RL.Sand pz 1
1 V1028020 TANK COVER CAB RED SC.Red pz 1
2 04401005 CABALLERO RH-LH WORDING CAB  pz 1
3 04358005 PLATE  pz 1
3 07621005 PLATE  pz 1
4 04973020 KIT OF GASKETS FOR FUEL TANK PLATE CAB  pz 1
5 00069005 CLIP 14X20  pz 4
6 00042005 SCREW-FLANGED 5X16  pz 7
7 04747020 ASSEMBLED RH SIDE PANEL CAB SC pz 1
7 07625020 SIDE FAIRING DL.Gray, RL.Sand pz 1
8 04784005 WASHER  pz 8
9 04847005 FRONT PANEL PROTECTION - CAB  pz 1
10 04846005 REAR PANEL PROTECTION - CAB  pz 1
11 V1029005 OVAL NUMBER HOLDER RIGHT CAB SC MY24 SC pz 1
11 V1079005 OVAL NUMBER HOLDER RIGHT CAB GY MY24 DL.Gray pz 1
11 V1081005 OVAL NUMBER HOLDER RIGHT CAB RL S MY24 RL.Sand pz 1
12 00340005 WASHER-SPACE  pz 4
13 04782005 SCREW  pz 6
14 04865005 WASHER  pz 6
15 00334005 SCREW-FLANGED 5X12  pz 1
16 05411020 COVER SC pz 1
16 07623020 COVER DL.Gray, RL.Sand pz 1
17 V1030005 OVAL NUMBER HOLDER LEFT CAB SC MY24 SC pz 1
17 V1080005 OVAL NUMBER HOLDER LEFT CAB GY MY24 DL.Gray pz 1
17 V1082005 OVAL NUMBER HOLDER LEFT CAB RL S MY24 RL.Sand pz 1
18 07479005 SCREW  pz 4
19 00766005 MOTARD FRONT FENDER 4.5 BUSHING  pz 3
20 09819005 LOCK KIT CAB  pz 1
21 05613005 TANK  pz 1
22 05521005 GASKET  pz 1
23 10310005 SCREW TCEI 5x16 STAINLESS STEEL  pz 4
24 04858005 SCREW  pz 3



15 - Rear Bodywork 15-FC125_MY24
                            38/78



15 - Rear Bodywork 15-FC125_MY24
                            39/78

# Code Description Specification UM Qty
1 08168005 SADDLE SC pz 1
1 08179005 SADDLE DL.Gray, RL.Sand pz 1
2 04600005 REAR HANDLE CAB  pz 1
3 00039005 SCREW-SOCKET CONVEX HEAD 8X45  pz 2
4 02540005 SCREW-SOCKET CONVEX HEAD 6X16  pz 6
5 00583005 NUT-LOCK 8 LOW  pz 2
6 V0195005 TAIL LIGHT CAB  pz 1
7 V1008005 SCREW M8X50 ZINC. BLACK  pz 2
8 V1031005 REAR FAIRING SCRAMBLER WHITE SC.Red pz 1
8 V1032005 BLACK MATT REAR TAIL FAIRING SC.Black, RL.Sand pz 1
8 V1033005 REAR FAIRING SCRAMBLER GRAY DL.Gray pz 1
9 00766005 MOTARD FRONT FENDER 4.5 BUSHING  pz 2
10 00070005 CLIP M6 RL.Sand pz 2
11 08191005 KNOB  pz 1
12 03944005 ALUMINUM BUSHING  pz 1
13 V0970005 LICENSE PLATE HOLDER CAB  pz 1
14 04686005 WASHER  pz 3
15 08693005 SCREW M6X16 TBEI FLANGIATA ZINC. BLACK  pz 3
16 V0086005 REFLECTOR RED OVAL  pz 1
17 04682005 CAB SC LICENSE PLATE SUPPORT PLATE  pz 1
18 V0627005 HOLDER LICENSE PLATE CARRIER  pz 1
19 02539005 SCREW-SOCKET HEAD 8X20  pz 2



16 - Wiring 16-FC125_MY24
                            40/78



16 - Wiring 16-FC125_MY24
                            41/78

# Code Description Specification UM Qty
1 V0185005 WIRING HARNESS CAB125 MY24  pz 1
2 08491005 CABLE  pz 1
3 00042005 SCREW-FLANGED 5X16  pz 5
4 08492005 CABLE  pz 1
5 02112005 STOP SWITHC (BRAKING)  pz 1
6 04414005 SPEED SENSOR CABALLERO  pz 2
7 V1015005 ODOMETER INSTRUMENT CAB  pz 1
8 V0198005 LEB ACOUSTIC SIGNAL  pz 1
9 V1013005 SWITCH UNIT HANDLEBAR LEFT CAB  pz 1
10 NC450-0153 SPARK PLUG CAP  pz 1
11 V0196005 BLINKER  pz 4
12 V1014005 SWITCH UNIT HANDLEBAR RIGHT CAB  pz 1
13 WR125-0299 SCREW PAN HEAD  pz 2
14 00363005 SCREW-SOCKET CONVEX HEAD 6X20  pz 1
15 V0999005 FUEL LEVEL INDICATOR  pz 1
16 V0194005 TAIL LIGHT CAB  pz 1
17 09819005 LOCK KIT CAB  pz 1
18 04748005 FUEL PUMP CAB  pz 1
19 WR125-0253 RECTIFIER REGULETOR ASSY  pz 1
20 07724005 FAN  pz 1
21 WR125-0254 O2 SENSOR  pz 1
22 WR125-0175 IGNITION COIL ASSY  pz 1
23 WR125-0169 STATOR ASSY  pz 1
24 08180005 SUPPORT  pz 1
25 00334005 SCREW-FLANGED 5X12  pz 2
26 WR125-0236 NEUTRAL SWITCH ASSY  pz 1
27 WR125-0252 THERM UNIT  pz 1
28 00340005 WASHER-SPACE  pz 2
29 WR125-0178 INJECTOR  pz 1
30 00267005 NUT-LOCK 5 LOW  pz 2
31 04640005 LICENSE PLATE LIGHT CAB  pz 1
32 V0195005 TAIL LIGHT CAB  pz 1
33 07638005 RELAY  pz 1
34 08115005 SCREW  pz 2
35 V1077005 BATTERY CAB 125  pz 1
36 09854005 STICKER NEOPRENE 5X20  pz 10
37 00334005 SCREW-FLANGED 5X12  pz 2
38 V1590020 ECU CAB 125 EU5 MY24  pz 1
39 V1391005 CONNECTIVITY MODULE MY24  pz 1
40 08206005 SCREW  pz 1



16 - Wiring 16-FC125_MY24
                            42/78

# Code Description Specification UM Qty
41 05457005 RELAY  pz 3
42 01537005 RIVET-SCREW 5  pz 3
43 04289005 PROTECTION BATTERY RUBBER  pz 1
44 WR125-0309 O-RING  pz 1
45 04413005 CONTROL BOX ABS  pz 1
46 V1063005 SIDE STAND SWITCH RL.Sand pz 1



17 - Decals/User Manuals 17-FC125_MY24
                            43/78



17 - Decals/User Manuals 17-FC125_MY24
                            44/78

# Code Description Specification UM Qty
1 V1471005 USER MANUAL CABALLERO 125 4T MY24  pz 1
2 03365005 WARRANTY MANUAL  pz 1
3 04920005 PRE-SPACED 125 CAB CHROME STICKERS KIT SC pz 1
3 08178005 ADHESIVE SET DL.Gray, RL.Sand pz 1
4 04401005 CABALLERO RH-LH WORDING CAB  pz 1
5 V1029005 OVAL NUMBER HOLDER RIGHT CAB SC MY24 SC pz 1
5 V1079005 OVAL NUMBER HOLDER RIGHT CAB GY MY24 DL.Gray pz 1
5 V1081005 OVAL NUMBER HOLDER RIGHT CAB RL S MY24 RL.Sand pz 1
6 V1030005 OVAL NUMBER HOLDER LEFT CAB SC MY24 SC pz 1
6 V1080005 OVAL NUMBER HOLDER LEFT CAB GY MY24 DL.Gray pz 1
6 V1082005 OVAL NUMBER HOLDER LEFT CAB RL S MY24 RL.Sand pz 1
7 V0086005 REFLECTOR RED OVAL  pz 1
8 03991005 AMBER REFLECTOR RL.Sand pz 2
8 04311005 AMBER CURVED PERFORMANCE REFLECTOR SC, DL.Gray pz 2
9 09136005 STICKER BLACK SC.Black, RL.Sand pz 1
9 09137005 STICKER TRANSPARENT SC.Red, DL.Gray pz 1
10 V0178005 MOTOREX ENGINE CRANKCASE STICKER  pz 1
11 V1045005 ADESIVO TABELLA PORTANUMERO RL SD RL.Sand pz 1



18 - Cylinder 18-FC125_MY24
                            45/78



18 - Cylinder 18-FC125_MY24
                            46/78

# Code Description Specification UM Qty
1 WR125-0294 BOLT CYLINDER HOLDING 155  pz 2
2 WR125-0293 BOLT CYLINDER HOLDING 200  pz 2
3 WR125-0271 WASHER PLAIN  pz 4
4 WR125-0233 PIN DOWEL  pz 1
5 WR125-0211 GUIDE VALVE  pz 4
6 WR125-0258 PLUG STRAIGHT SCREW  pz 1
7 WR125-0156 PLUG SPARK  pz 1
8 WR125-0154 CYL HEAD ASSY  pz 1
9 WR125-0228 GASKET HEAD COVER  pz 1
10 WR125-0239 ROD  pz 1
11 WR125-0301 BOLT FLG  pz 2
12 WR125-0276 BOLT HEX SOCKET M6x100  pz 2
13 WR125-0224 HEAD GASKET  pz 1
14 WR125-0232 PIN DOWEL  pz 4
15 WR125-0151 BODY CYLINDER  pz 1
16 WR125-0286 GASKET  pz 3
17 06617005 BOLT FLANGE DEEP RECESS  pz 2
18 WR125-0218 CYLINDER GASKET  pz 1
19 05844005 SCREW M6X30 TE FLANG  pz 4
20 WR125-0323 SEAL OIL  pz 1
21 WR125-0179 COPERCHIO TESTA  pz 1
22 WR125-0306 GASKET BREATHER COVER  pz 1
23 WR125-0264 PLATE BREATHER  pz 1
24 WR125-0290 SCREW  pz 4



19 - Piston/Crankshaft 19-FC125_MY24
                            47/78



19 - Piston/Crankshaft 19-FC125_MY24
                            48/78

# Code Description Specification UM Qty
1 WR125-0167 PISTON RING SET  pz 1
2 01525005 CIRCLIP  pz 2
3 WR125-0153 PISTON  pz 1
4 WR125-0237 PIN PISTON  pz 1
5 WR125-0162 CRANK ASSY  pz 1
6 05693005 KEY WOODRUFF  pz 1
7 01733005 GEAR DRIVE  pz 1
8 WR125-0214 BEARING  pz 1
9 06655005 DADO  pz 1
10 WR125-0270 WASHER TONGUED  pz 1
11 01734005 GEAR BALANCE WEIGHT  pz 1
12 WR125-0065 COLLAR  pz 1
13 WR125-0215 BEARING  pz 2
14 01780005 KEY,STRAIGHT  pz 1
15 WR125-0174 SHAFT 1  pz 1



20 - Valves 20-FC125_MY24
                            49/78



20 - Valves 20-FC125_MY24
                            50/78

# Code Description Specification UM Qty
1 WR125-0305 SHAFT ROCKER 3  pz 1
2 WR125-0248 ARM ROCKER INTAKE  pz 1
3 WR125-0292 WASHER  pz 1
4 WR125-0202 SPRG COIL  pz 1
5 WR125-0265 PLATE  pz 1
6 WR125-0249 ARM ROCKER INTAKE  pz 1
7 WR125-0250 LOCK VALVE SPRING  pz 8
8 WR125-0187 RET VALVE SPRING  pz 4
9 WR125-0201 SPRING  pz 4
10 WR125-0308 O-RING  pz 4
11 WR125-0186 SEAT VALVE SPRING  pz 4
12 WR125-0241 VALVE EXHAUST  pz 2
13 WR125-0242 VALVE INTAKE  pz 2



21 - Camshaft/Chain 21-FC125_MY24
                            51/78



21 - Camshaft/Chain 21-FC125_MY24
                            52/78

# Code Description Specification UM Qty
1 WR125-0295 BOLT HEX SOCKET  pz 2
2 05836005 BOLT FLANGE  pz 1
3 WR125-0260 PLATE  pz 1
4 WR125-0230 SHAFT ROCKER  pz 2
5 WR125-0304 BEARING  pz 1
6 WR125-0225 O-RING  pz 1
7 WR125-0247 CAMSHAFT ASSY  pz 1
8 WR125-0238 CAM DECOMPR  pz 1
9 WR125-0198 DECOMPRESSORE  pz 1
10 06708005 BOLT FLANGE DEEP RECESS  pz 2
11 WR125-0166 TENSIONER ASSY  pz 1
12 WR125-0261 HOLDER CLUTCH WIRE  pz 1
13 WR125-0220 GASKET TENSIONER CASE  pz 1
14 WR125-0257 GUIDE STOPPER  pz 1
15 WR125-0284 BOLT  pz 1
16 WR125-0160 COVER CHAIN  pz 1
17 WR125-0157 TIMING CHAIN  pz 1
18 WR125-0145 NUT LOCK  pz 1
19 WR125-0256 GUIDE STOPPER  pz 1



22 - Water Pump 22-FC125_MY24
                            53/78



22 - Water Pump 22-FC125_MY24
                            54/78

# Code Description Specification UM Qty
1 WR125-0251 CIRCLIP  pz 1
2 WR125-0302 BEARING  pz 1
3 WR125-0313 O-RING  pz 1
4 WR125-0233 PIN DOWEL  pz 3
5 WR125-0314 O-RING  pz 1
6 WR125-0243 COVER OIL PUMP  pz 1
7 06708005 BOLT FLANGE DEEP RECESS  pz 3
8 WR125-0322 SEAL OIL  pz 1
9 WR125-0229 IMPELLER WATER PUMP  pz 1
10 WR125-0240 WATER PUMP ASSY  pz 1
11 WR125-0219 GASKET  pz 1
12 06752005 BOLT HEXAGON SOCKET HEAD  pz 4
13 WR125-0286 GASKET  pz 3
14 01759005 THERMOSTAT  pz 1
15 WR125-0011 PLUG DRAIN 1  pz 1
16 01813005 BOLT FLG SMALL  pz 1



23 - Oil Pump 23-FC125_MY24
                            55/78



23 - Oil Pump 23-FC125_MY24
                            56/78

# Code Description Specification UM Qty
1 WR125-0014 COVER OIL ELEMENT  pz 1
2 WR125-0282 BOLT FLG DEEP RECESS M6x80  pz 1
3 06726005 BOLT FLANGE DEEP RECESS  pz 2
4 WR125-0311 O-RING  pz 1
5 01626005 OIL CLEANER ASSY  pz 1
6 01745005 GEAR-DRIVING OIL PUMP 125 LC  pz 1
7 WR125-0180 COVER GEAR OIL PUMP  pz 1
8 WR125-0275 BOLT FLG M6x12  pz 2
9 WR125-0277 BOLT HEX SOCKET HEAD M5x25  pz 2
10 WR125-0165 OIL PUMP ASSY  pz 1
11 WR125-0149 STRAINER OIL  pz 1
12 01746005 SPRING SCREEN OIL FILTER 125 LC  pz 1
13 WR125-0083 O-RING  pz 1
14 WR125-0012 COVER HOUSING  pz 1



24 - Carter 24-FC125_MY24
                            57/78



24 - Carter 24-FC125_MY24
                            58/78

# Code Description Specification UM Qty
1 WR125-0168 CRANKCASE ASSY  pz 1
2 WR125-0279 BOLT FLG DEEP RECESS M6x55  pz 2
3 WR125-0283 BOLT FLG DEEP RECESS M6x40  pz 1
4 WR125-0278 BOLT FLG DEEP RECESS M6x45  pz 7
5 WR125-0274 BOLT FLG DEEP RECESS M6x70  pz 4
6 WR125-0232 PIN DOWEL  pz 2



25 - Covers 25-FC125_MY24
                            59/78



25 - Covers 25-FC125_MY24
                            60/78

# Code Description Specification UM Qty
1 WR125-0158 COVER CRANKCASE CLUTCH  pz 1
2 WR125-0255 PLUG OIL LEVEL  pz 1
3 WR125-0314 O-RING  pz 1
4 WR125-0281 BOLT FLG DEEP RECESS M6x50  pz 6
5 WR125-0283 BOLT FLG DEEP RECESS M6x40  pz 11
6 WR125-0280 BOLT FLG DEEP RECESS M6x90  pz 1
7 WR125-0221 GASKET 2  pz 1
8 WR125-0232 PIN DOWEL  pz 4
9 01835005 SEAL OIL  pz 1
10 WR125-0222 GASKET CRANKCASE COVER STATOR  pz 1
11 WR125-0212 PLATE THRUST  pz 1
12 WR125-0159 COVER CRANKCASE STATOR  pz 1
13 WR125-0312 O-RING  pz 1
14 WR125-0316 O-RING  pz 1
15 WR125-0136 PLUG 1 BLACK  pz 1
16 WR125-0135 PLUG 2 BLACK  pz 1



26 - Starter 26-FC125_MY24
                            61/78



26 - Starter 26-FC125_MY24
                            62/78

# Code Description Specification UM Qty
1 WR125-0200 STARTER ONE-WAY ASSY  pz 1
2 WR125-0298 BOLT HEX SOCKET  pz 3
3 WR125-0199 WHEEL STARTER  pz 1
4 01731005 GEAR 2  pz 1
5 WR125-0213 BEARING  pz 1
6 WR125-0234 SHAFT  pz 1
7 01822005 WASHER PLAIN  pz 1



27 - Clutch 27-FC125_MY24
                            63/78



27 - Clutch 27-FC125_MY24
                            64/78

# Code Description Specification UM Qty
1 WR125-0189 PLATE PRESSURE 1  pz 1
2 WR125-0190 PLATE CLUTCH 1  pz 1
3 WR125-0191 PLATE CLUTCH 2  pz 1
4 WR125-0192 PLATE FRICTION 1  pz 1
5 WR125-0193 PLATE FRICTION 2  pz 1
6 WR125-0194 PLATE FRICTION 3  pz 1
7 WR125-0018 PLATE PUSH  pz 1
8 WR125-0049 ROD CLUTCH PUSH  pz 1
9 WR125-0273 SCREW SPRING  pz 3
10 WR125-0263 PLATE PRESSURE  pz 1
11 WR125-0205 CLUTCH SPRING  pz 3
12 WR125-0291 WASHER  pz 3
13 WR125-0069 NUT ADJUSTING  pz 1
14 WR125-0289 WASHER  pz 1
15 WR125-0163 PUSH LEVER ASSY  pz 1
16 WR125-0203 SPRING LEVER RETURN  pz 1
17 01771005 CIRCLIP  pz 1
18 WR125-0045 OIL SEAL  pz 1
19 WR125-0034 BEARING  pz 1
20 WR125-0051 ROD PUSH  pz 1
21 WR125-0036 BALL  pz 1
22 WR125-0075 WASHER CONICAL SPRING  pz 1
23 WR125-0183 CLUTCH HOUSING COMPLETE  pz 1
24 WR125-0267 PLATE THRUST  pz 1
25 WR125-0195 CLUTCH BOSS  pz 1
26 WR125-0272 WASHER TONGUED  pz 1
27 WR125-0266 NUT  pz 1
28 01781005 KEY,FEATHER  pz 1
29 WR125-0025 GEAR PRIMARY DRIVE  pz 1
30 WR125-0147 WASHER PLATE  pz 1
31 01802005 NUT  pz 1



28 - Gear Shift 28-FC125_MY24
                            65/78



28 - Gear Shift 28-FC125_MY24
                            66/78

# Code Description Specification UM Qty
1 WR125-0217 BEARING  pz 1
2 01817005 WASHER PLAIN  pz 1
3 01657005 GEAR 1ST WHEEL  pz 1
4 01658005 COLLAR  pz 1
5 WR125-0197 GEAR 5TH WHEEL  pz 1
6 01770005 CIRCLIP  pz 2
7 01660005 WASHER  pz 1
8 01661005 GEAR 4TH WHEEL  pz 1
9 01662005 GEAR 3RD WHEEL  pz 1
10 WR125-0172 DRIVE AXLE  pz 1
11 01663005 GEAR 6TH WHEEL  pz 1
12 WR125-0196 GEAR 2ND WHEEL  pz 1
13 WR125-0285 WASHER PLATE  pz 1
14 WR125-0303 BEARING  pz 1
15 WR125-0321 SEAL OIL  pz 1
16 08319005 PLATE  pz 1
17 06617005 BOLT FLANGE DEEP RECESS  pz 2
18 WR125-0216 BEARING  pz 1
19 WR125-0262 PLATE COVER  pz 1
20 WR125-0288 BOLT HEX SOCKET  pz 2
21 WR125-0171 AXLE MAIN  pz 1
22 01670005 GEAR 5TH PINION  pz 1
23 01674005 WASHER  pz 1
24 WR125-0057 CIRCLIP  pz 1
25 01671005 GEAR 3RD PINION  pz 1
26 01672005 GEAR 6TH PINION  pz 1
27 01673005 GEAR 2ND PINION  pz 1
28 WR125-0210 BEARING  pz 1



29 - Desmo 29-FC125_MY24
                            67/78



29 - Desmo 29-FC125_MY24
                            68/78

# Code Description Specification UM Qty
1 WR125-0048 BAR SHIFT FORK GUIDE 1  pz 1
2 01747005 SPRING FORK GUIDE PIN 125 LC  pz 2
3 WR125-0004 FORK,SHIFT 3  pz 1
4 WR125-0003 FORK,SHIFT 2  pz 1
5 WR125-0002 FORK,SHIFT 1  pz 1
6 WR125-0155 SHIFT CAM ASSY  pz 1
7 06907005 SPRING COMPRESSION  pz 1
8 WR125-0235 POINT  pz 1



30 - Selector 30-FC125_MY24
                            69/78



30 - Selector 30-FC125_MY24
                            70/78

# Code Description Specification UM Qty
1 WR125-0050 PIN DOWEL  pz 1
2 WR125-0173 SHIFT SHAFT ASSY  pz 1
3 WR125-0030 SPRG. TORSION  pz 1
4 WR125-0056 CIRCLIP  pz 1
5 WR125-0044 OIL SEAL  pz 1
6 WR125-0204 SPRING LOCATING PLATE  pz 1
7 WR125-0185 STOPPER LEVER ASSY  pz 1
8 WR125-0066 BOLT SHIFT  pz 1



31 - Generator 31-FC125_MY24
                            71/78



31 - Generator 31-FC125_MY24
                            72/78

# Code Description Specification UM Qty
1 WR125-0170 ROTOR ASSY  pz 1
2 WR125-0147 WASHER PLATE  pz 1
3 WR125-0300 BOLT HEX SOCKET  pz 3
4 WR125-0061 NUT FLG.  pz 1
5 WR125-0169 STATOR ASSY  pz 1
6 WR125-0148 BOLT HEXAGON SOCK  pz 2



32 - Starting Motor 32-FC125_MY24
                            73/78



32 - Starting Motor 32-FC125_MY24
                            74/78

# Code Description Specification UM Qty
1 WR125-0138 MOTOR ASSY  pz 1
2 WR125-0206 GASKET  pz 2
3 WR125-0245 GASKET  pz 1
4 WR125-0227 O-RING  pz 1
5 WR125-0244 BRUSH SET  pz 1



100 - Suggested Spare Parts 100-FC125_MY24
                            75/78



100 - Suggested Spare Parts 100-FC125_MY24
                            76/78

# Code Description Specification UM Qty
1 WR125-0311 O-RING  pz 1
2 01626005 OIL CLEANER ASSY  pz 1
3 04415005 AIR FILTER CAB  pz 1
4 WR125-0156 PLUG SPARK  pz 1
5 04748005 FUEL PUMP CAB  pz 1
6 07638005 RELAY  pz 1
7 V0194005 TAIL LIGHT CAB  pz 1
8 08191005 KNOB  pz 1
9 WR125-0313 O-RING  pz 1
10 WR125-0322 SEAL OIL  pz 1
11 WR125-0219 GASKET  pz 1
12 WR125-0314 O-RING  pz 1
13 05366005 GASKET  pz 1
14 00082005 SWINGARM PLATE WATER GUARD DISC  pz 2
15 00007005 O RING 144  pz 2
16 09223020 KIT MINUTERIE TL-CAB  pz 1



101 - Suggested Spare Parts 101-FC125_MY24
                            77/78



101 - Suggested Spare Parts 101-FC125_MY24
                            78/78

# Code Description Specification UM Qty
1 04776005 REAR-VIEW MIRROR CAB LH THREAD  pz 1
2 04968005 FRONT BRAKE LEVER BYBRE FIXED  pz 1
3 V1058005 HANDLEBAR CAB MY24  pz 1
4 00222005 REAR-VIEW MIRROR 50/125 RH THREAD  pz 1
5 05291005 LEVER  pz 1
6 V0972005 THROTTLE GRIP CAB125  pz 1
7 V0196005 BLINKER  pz 4
8 V0581005 BRAKE LEVER FOOT  pz 1
9 04920005 PRE-SPACED 125 CAB CHROME STICKERS KIT SC pz 1
9 08178005 ADHESIVE SET DL.Gray, RL.Sand pz 1
10 04384005 SIDE FAIRING SC pz 1
10 07620005 SIDE FAIRING DL.Gray, RL.Sand pz 1
11 04385005 SIDE FAIRING SC pz 1
11 07619005 SIDE FAIRING DL.Gray, RL.Sand pz 1
12 00008005 FOOTBOARDS  pz 1

Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

	Index
	00 - Models
	01 - Frame
	02 - Swingarm
	03 - Fork Scrambler
	04 - Rally Fork
	05 - Front Wheel
	06 - Rear Wheel
	07 - Radiator
	08 - Fuel tank
	09 - Intake/Engine
	10 - Exhaust
	11 - Handlebar/Controls
	12 - Braking System
	13 - Front Bodywork
	14 - Fuel Tank Bodywork
	15 - Rear Bodywork
	16 - Wiring
	17 - Decals/User Manuals
	18 - Cylinder
	19 - Piston/Crankshaft
	20 - Valves
	21 - Camshaft/Chain
	22 - Water Pump
	23 - Oil Pump
	24 - Carter
	25 - Covers
	26 - Starter
	27 - Clutch
	28 - Gear Shift
	29 - Desmo
	30 - Selector
	31 - Generator
	32 - Starting Motor
	100 - Suggested Spare Parts
	101 - Suggested Spare Parts

